Ra
NIPPON STEEL CORPORATION

N I PPO N STEEL 1 m(:AsmMgf%?zmwg%ﬁ1§3égﬁgékaﬁggéa\x1, JAPAY

INSPECTION CERTIFICATE CERTIFICATE NO. :0¥YE2711,/ PAGE :  1/2  DATE :2022-02-18
COSTONER S Siedtesr s S,
ORDER RO. e e st
SHIPPER *SUMITONO CORPORATION 057 KEA-5037/4 2-845-N3-5-1-M2lI-01 #
COMNODITY (SEAMLESS COLD FINTSHED HIGH ALLOY TUBING PLAIN END
STANDARD 'SM2635~-110- (NIPPON STEEL STD.)
SPECIFTCATION :TSP-4550R8
NILL WORK NO. :0YYC2711 0.D.:5inch ¥.T.:15.001b/ft  LENGTHININ.11.61n HAX.12.21n
QUANTITY:204pes.  TOTAL LENGPI:2471.98n NASS:55180kg
+ TIEAT NO. k124091 F127011 F124014
PRODUCTS PCS. :22 18 164

HEAT TREATMENT :SOLUTION FOLLOVED BY COLD:DRAWING

CHEMTCAL COMPOSITIONC%)

C St Mo ¥ S o € N Yo Fe
51 *3 *2 %2 =
SPEC, MIN. Rl - - = = = - 240 295 250 -
PAX Rl 30 50 100 3 3 150 270 365 400 #REN
HEAT NO.
F124001 LI 19 28 60 2 0 80 250 304 2854003
Pl 19 29 61 2 0 78 251 308 2813957
Pl 20 30 61 2 0 78 251 308 2823955
F127011 Ll 20 27 60 2 O 79 252 307 2843956
Pl 19 29 61 2 0 77 250 309 2793960 -
Pl 20 29 60 2 0 77 250 307 279398
F12A014 - Ll 18 27 63 2 0 85 248 303 287 4024
Pl 18 29 65 2 0O 83 250 305 2863983
Pl 18 29 66 2 0 86 250 307 285 3061

#1 RILADLE & PRODUCT ANALYSIS L:LADLE ﬁi‘%ALYSIS PIPRODUCT ANALYSIS #2:X10 8:X1000 OTHER:X100 RGN :RENAINDER

TENSILE TEST

¥s 18 il

ol g k2 H3 | R # ¥ ..o8

SPEC. WIN. |LO% NO. | L B Pi0.0 P 1150 12
WAX. |-P NO. |L B P 1400 P @

HEAT NO.

F124001 _|B04-6 |L B T| P116.8 P 128.2 20
F127011  [co1-6  |[L B B| P U7 P 1282 22
Fi2a0m  [AOG-6 |L B B| P 1183 P 1295 20
A20-1 |L B B| P1I8.0 P 1287 21
245 (L BT Plpe P 1218 o
A25-4  |L B T| P63 P 127.3 22

TYPE OF SPECIMEN:STRIP Lin. WID'H %1 SAMPLING DIRECTION L:LONGITUDINAL #2 SAMPLING POSITION B:iBASE METAL
#3 SANPLING LOCATION T:TOP B:BOTTOM 4 UNIT Piksi CGAUGE LENGTH:2.0in. KIND OF YS:0D,2% OFFSET

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN [IAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.

DI L a i
i b}
&

H

e
. 22 Ior i A b NOBUYUKL HESANUNE
N A SENIOR NANAGER
QUALITY ASSURANCE DEPARTHENT
Not }cc) ) ; : ; ; v NO. 315483722
Nodificatio or unauthorized use of this certificate is strictly prohibited. If ¥0u have any questions on the

1 tg
authenticity ol this certificate, you can contact us by B-mail, pipe=ipp®jp.nipponsteel.com .




ISR UEUSR————————— R

; NIPPON STEEL CORPORATION
; : KANSAI WORKS ANAGASAKI AREA
NlpPON STEEL 1 HICASHINUKOJIMA NISHINO-CHO, AMAGASAKT, JAPAN

INSPECTION CERTIFICATE CERTIFICATE NO. 10YYC271l /7 PACE & 2/2  DATE :2022-02-18

HARDNESS ‘TEST( HRC ) i
y NETEE | T ) =LA
SPEC. MIN. B € “ - %
HAX. B C =320 3
AVG. MiD WALL
LOT XO. QUAD [MPRESSION NO.
HEAT N0, 7 |-P NO. BT () (3 AvG.
lt24001  |so46  |BC 1| 266 A 26.8 264 26.7 26.6 A
127011 |co1-6  |B ¢ B{26.4 A 265 26.2 26.5 26.4 -
PI2A0i4  |A06°6 |BC B|26.9 A26.9 27.1 26.8 26.9 -
40-1 |pe Bl2ms  A2r.4 215 2.6 2.5 .
A24-5 B € T} 26.6 A 26.8 26.8 26.2 26.6 s
A25-4 B C T} 26.4 A 26.3 26.9 26.0 26.4 e
#ALL| 26.7
+1 SMPLING POSITION B:UASE METAL *#2 LOCATION C:CROSS SECTION #3 SANPLING LOCATION TvTOP B:BOTION 4 EACH
#5 AVERAGE V.A.:VARIATION AVERAGE MAX.-MIN. # ALL:ALL AVG.

NICRO STRUCTURE TEST: ACCEPTABLE «

SIGMA PHASE EXAMINATION @ 0.0%

PLATTENING TEST: ACCEPTABLE (FLATTENING HEIGHT: 3.425in.) ¥

VISUAL & DINENSTONS®: ACCEPTABLE #

% DIAMETER, WALL THICKNESS, LENGTH, STRAIGHTNESS, MASS AND OUT-OP-SQUARENESS ¢
DRIFT TEST: ACCEPTABLE <

HYDROSTATIC TEST 10000psi X Ssec.: GUARANTEER BUT NOT CONDUCTED 4
ULTRASONIC EXAMINATION:ACCCPTABLE

APPLICABLE STANDARD: APT 5CRA

REFERENCE STANDARD : L2 EXTERNAL & INTERNAL LONGITUDINAL & TRANSVERSE -
NOTCHF LENGTHI.Oinch WIDTHO.020ineh :ACCEPTABLE

LAMINATION CHECK FLAT BOTTOMED ROUND HOLE (£0.4inch® ) IACCEPTABLE -
ULTRASONIC WALL THICKNESS CHECK :ACCEPTABLE

MATERTAL NO.

1056-7104

21-MSCE-01-136820

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED NEREIN HAS BEEN NADE 1Y ACCORDANCE WITH THE RULES OF THE CONTRACT.

N s NOBUYUKI HISAMUNE
_ SENIOR NANAGER
QUALITY ASSURANCE DEPARTMENT
(N(i{: jced> , NO. 31548322
Nodification to or unauthorized use of (his certificate is strictly prohibited. I you have any questions on Che
authenticity of Uiis certificate, you can contact us by E-nail, pi%edp’p@jp.nippons{eel.com :




il NIPPON STEEL

TEST LOT LIST

DOCUMENT NO.
CERTIFICATE NO.

L 0YYC2711
L OYYC271L

NIPPON STEEL CORPORAT LON
KANSAT WORKS AMAGASAKL AREA
1 HIGASHTMUKOJTMA NISHINO-CHO, AMAGASAKI, JAPAN

T PAGE ¢ 1/1

Vi

DATE ¢ 2022-02-18

HEAT TREATMENT
BATCH

HEAT NUMBBR/

TEST LOT

QUANTITY
ics). 4

HANDLING LOT

QUANTITY AT
HEAT TREATED (pes. )

45801121301

F124091

ANTK97

24

Bo4

6

302

B01

803

F127011

4NIL35

8

co1

C03

c02

€04

F12A014

ANTK73

48

A24

AZ7

AOT

AOB

All

A13

ALD

Alb

4N1K38

Al4

A03

A2

AG6

A0H

AlG

A0

A21

AN1K44

48

A04

A1?

A19

AZ5

A12

A26

A23

A22

4NIRG8

22

ACY

A28

Al8

A20

vz

NOBUYUKI 1TSAMUNE

SENIOR MANAGER
QUALITY ASSURANCE DEPARTMENT




NIPPON STEEL CORPORATTON

N NIP PON STEEL 1, NISHINO-CHO, }[lﬁém?ls—‘\s\ﬁllkg‘loﬁﬁ\s;\‘JA(AS,\KI JAPAN

INSPECTTON CERTIFICATE CERTIFTCATE NO. :0YY(2330 PAGE = 1/2  DATE :2020-02-10

CUSTOMER Voo p s e o

ORDER NO. P T &

SHIPPER SUMITOMO CORPORAT 10N 057 KEA-5053/2 0845 -N3-5-1-AA2A-01

COMMODITY “SEAULESS COLD VINISHED NIGH ALLOY COUPLING STOCK

STANDARD 'SM2535 110 (\PPON STEEL STD.)

SPECIFICATION TSP-4550R0

NILL WORK NO. :OYYCZSSO 0.D. 142, 75mm  W.T.018.55mn  LENGTH:MIN.3.05m MAX.G.71n QUANTITY 23pes.
TOTAL LENGTI: 149.79m  MASS:874%kg

HEAT NO. (FO29016 1929043

PRODUCTS PCS. 3 20

HEAT TREATMENT ISOLUTION FOLLOWED RY COLD DRAWING

CHENICAL CONPOSITION(%)

C St M P S CGi C M Mo Fe

1| 3 i
SPEC. NN, B = = & = = oo J08 gp0 =
MAX. R 30 50 100 8 3 150 270 365 400 #REN
NIEAT NO.
[929016 Lf 20 26 61 2 0 80 248 304 282 4027
Pl 19 28 63 2 0 79 247 308 278 3998
P19 27 63 2 0 79 246 309 277 4000
929043 Ll 20 26 62 2 0 Bl 250 304 72834005
Pl 20 26 63 2 0 80 250 308 2783969
Pl 20 26 63 2 0 79 250 308 2803968

1 Rile\l)ﬂ & PRODUCT ANALYSIS LILADLE ANALYSIS P:PRODUCT ANALYSIS #2:X10 3:X1000 OTHER:X100 sREN:RENATNDER

TENSILE TEST

YS 18 EL

kKl 42 43| 4 ¥4 %

SPEC. WIN. |LOT NO. [L B P 110.0 P ST 33
VAX. [-PNO. 1L B P 140.0 P i =

EAT NO.
929016 B01-3 L T| ®I17:8 p1Zan 23
[929043  [ADI-5 L Ty BHLS P 1261 223

ADZ-5 L By P 119.6 P 127.4 22
TYPE OF SPECIMEN:ROUND BAR 0.5in. DIAMETER +1 SAMPLING DIRECTION L:LONGITUDINAL
+2 SANPLING POSITION B:BASE METAL 3 SAMPLING LOCATION T:TOP B:BOTTOM k4 UNIT Piksi GAUGE LENGTH:2.Din.
KIND OF ¥5:0.2% OFIFSET

=TT

.4. S AKTHIRD UEHIRA

 HEAD OF DEPARTMENT
QUALLTY ASSURANCE DEPARTMENT
<An Impor (s nL Mmsagl,e To Otu (‘ u‘sl mm*s> NO. 157329420
his certification Ts intended }{ for ploducm listed. Nodificatfon to or unauthorized use of this certification
!? str 1ctlz gn ohibiled. Offenc LS n Xl be u,gm(t*d as fm%ec y of docuuments and hsf subject to criminal [n (fsu:utmn
e

you have any questions on this certification, you cafi contact us by Facsinf m e-mail as shown below;
Fax. No. : )3q08(a7 4926 E-mailipipe-ippejp. mpponblw .o ¥




i NIPPON STEEL

TEST LOT LIST

NIPPON STEEL CORPORATLON
AMAGASAKT WORKS
1, NISHINO-CHO, HIGASHI-MURGJTMA, AMAGASAKI, JAPAN

DOCUMENT NO. 1 0YYC2330T PAGE + 1/1 DATE @ 2020-02-10
CERTIFICATE N0, @ 0YYC2330

HEAT TREATMENT | HEAT NUMBER TEST LOT QUANTITY TANDLING LOT QUANTTTY AT
BATCH (pes.) HEAT TREATED (pes.)
45109117301 F929016 JNCK20 3 o1 3
F929043 ANCK43 10 A01 ) G
A3 4
10 A04 i
4NCK32 202 6

A, eiina

AKIHIRO UEHIRA

HEAD OF DEPARTMENT
QUALLTY ASSURANCE DEPARTMENT




NIPPOX STEEL CORPORATION

H NlPPON STEEL T N[Stltxo—(:nb, lrféliaﬁbi¥dng¥gﬁ? :\kl;‘\GASﬁKl, JAPAN

INSPECTION CERTIFICATE CERTIFICATE NO. :0Y¥(2330 PAGE © 272  DAIE :2020-02-10
HARDNESS TESTC HRC ) ,
1k2 k3| % %5 VLA
SPEC. MIN, B G b ‘
HAX. B -~ 32.0 4
AVC. OUTER WALL HID WALL TNNER WALL
10T N0. QUAD [MPRESSION NO. [MPRESSION NO. THPRESSION NO.
HEAT ¥O.  [-P NO. RWNT £ @Y @) AC. (D @ B MNe. (D @ (@) G

11929016 RO1-3 BC T|27.6 A 26.8 27.0 270 26.9 28.0 27.8 28.1 28.0 27.4 27.6 28.3 Z21.8 1.1

[929043 AOL-5 BC T 263 A 250 25.8 25.9 25,6 26.6 26.7 27.0 26.8 27.0 26,6 26,5 26.7 1.2
A02-5 R C B 28.2 A 27.3 27.2 28:0 27.5 29.1 254 29.0 29.2 28.1 27.9 27.0 28.0 L7

HALLL 27.4

1 SAMPLING POSITION B:BASE NETAL 2 LOCATION C:CROSS SECTION #3 SANPLING LOCATION T:TOP BIBOTTON 4 EACH

5 AVERAGE V. A, CVARIATION AVERAGE MAX.-MIN. = ALLUALL AVG.

TMPACT TEST(+14.0°F  2mn V-Notch 10X10)

#1 ¥ 243|545 AVG o+l 2%5 AVG
SPEC. MIN. {LOT NO. | T B EFE 406 16/24 24 S 4 #7 = .
HAX. =P NO. IR EF /- = S & =
1 21 [3 11 21 18l
HEAT 80O.
11929016 801-2 TRRBEF I5f 165 154 153 S % 100 100 100 100
BO1-2 T BT EF 156 166 168 163 S % 100 100 100 100
BO1-3 T BB EE 167 160 158 162 S% 100 100 100 100
R01-3 TRTE F 158 157 167 161 S % 100 100 {00 100
1029043 |AO1-4 T BB EF 176 174 175 175 S % 100 100 1000 100
A01-4 TRTET 18 175 178 179 $ % 100 100 100 100
2015 T BB EF 179 184 184 182 S % 100 100 100 10D
A01-5 TRNEF 179 187 1713 173 S % 100 100 100 100
AOZ-4 T BRBEE 18 176 172 177 S % 100 100 1000 100
A02-4 TR EF 173 178 172 174 $ % 100 1000 100 100
A02-5 TBBETF 18 18 184 185 $ % 100 100 100 100
AOZ2-5 TBTE B 194 185 185 188 S % 100 160 100 100

(1] [2] [31: SPECTMEN NO.
ABSORBED ENERGY #6:VALUE OF ONE PIGCE/BACH VALUE OF THO PTECES AVG:AVERAGE VALUE OF ONE SET(3 PIECES)
SHEAR AREA 7 :VALUE OF ONE PIECE AVG:AVERAGE VALUE OF ONE SE1(3 PIECES)
%1 SAHPLING DIRECTION T:TRANSVERSE #2 SAMPLING POSITION B:BASE METAL 3 SAMPLING LOCATION T:TOP B:BOTTOM
%4 [L:ABSORBED ENERGY S:SHEAR AREA %5 UNIT F:Ft:Ibf %:%

MICRO STRUCTURE TEST: ACCEPTABLE

SIGMA PHASE EXAMINATION @ 0.0%

VISUAL & DIMENSIONAL REQUIREMENT#: ACCEPTABLE

*DIAMETER. WALL THLCKNESS, LENGTI, STRAIGHTNESS AND QUT-OF-SQUARENESS

ULTRASONIC EXAMINATION STANDARD PRACTICE/REFERUNCE DISCONTINUTTIES APT 5CRA L2: ACCEPTABLE

L2 ¢ 5%HT MAX. X 0.040in.W MAX. X 2.000in.L MAX. LONGITUDINAL, TRANSVERSE, INTERNAL AND EXTERNAL NOTCHES
NATERIAL NO.

1056-7104

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITIL THE RULES OF THE CONTRACT.

x3
b A [l o AKINRO UERRA

HEAD OF DEPARTHENT
QUALITY ASSURANCE DLPARTHI*NT
\u lmpmt?m sicssagfc To Our Customersd NO. 157329020
This certi 1mt10n s int ?cd only mx products listed. Madl lc'mon to or nnatthorized use of this certification
is %tmtlz gmu hited. cnces nay be le arded as for ?, documents and be subject to criminal prosecution.
lf you have any quest l()llS on this certificdtion, you ca {nla(r us by ?acsmne or’e-mail as shown below;
Fax. No, & +81-3-6867-4926  E-mail:pipe-ippejp nnpponstee con
\_’ o

(ﬁ&ﬁ | <

1 Ruviaw |y | hopioves




N1PPON STEEL CORPORATION
KANSAI WORKS AMAGASAKL AREA I
1 HIGASTIMUKOJ YA NISITING-CHO, AMAGASAKT, JTAPAN

| NIPPON STEEL

INSPECTION CERTIFICATE

CERTIFICATE NO. TOYYC2710 PAGE & 1/2 DATE :2022-02-18
CUSTOMER T g o o i R
ORDER 0.
SHIPPER SSUMLTONO CORPORATION 057 KEA=G037/5 2-845-N3-5-1-AA2G-01
COMMODITY 'SEAMLESS COLD FINISHED HIGH ALLOY COUPLING STOCK
STANDARD (SM2535-110 (NIPPON STEEL STD.)

SPECIFICATION :TSP-4550R8

MILL WORK NO. :0YYC2710 0.D.:142.750m V.T.018.55mm  LENCTH:MIN.3.05n MAX.6.71n QB;\N’I‘{T\":’VPCS,

TOTAL LENGTH:45.98n WASS:2686kg

HEAT NO. (F124018
PRODUCTS. PES. 17

HEAT TREATMENT :SOLUTION FOLLOWER BY COLD DRAWING

CHEMICAL COMPOSITIONC®)

€ Si W P S Cu C Ni Mo Pe

w11 %3 $2 %2
SPEC. MIN. R = - = 5 v ~ 7240 7295 250 =
MAX. RI 30 50 160 3 3 150 270 365 400 *REM
HEAT NO.
F12A018 LI 20 26 G2 2 0 85 252 306 788 3958

B 20 29 § 2 0 84 251 309 2843936
Pl 19 29 8 2 0 83 252 310 2853917 »
+1 R:LADLE & PRODUCT ANALYSIS L:LADLE ANALYSIS P:PRODUCT ANALYSIS #2:%10  #31X1000 OTHER:X100 #REM:RENAINDER

TENSILE TEST

¥ TS BL,
12 a3 ok 4 v

SPRC. MIN. [LOT NO. | L B P00 P 1150 12
MAX. [P NO. | L B P140.0 P - =

HEAT NO.
F124018  [AO1-1 L BTl P118.0 P 1267 22

TYPE OF SPECTMEN:ROUND BAR 0.5in. DIANETER #1 SAMPLING DIRECTION L:LONGITUDINAL

+2 SAIPLING POSITION BiBASE METAL 3 SAMPLING LOCATION T:T0P BiBOTTOM 4 UNIT Piksi GAUGE LENCTH:2.01n.
KIND OF ¥5:0.2% OFFSET

[IARDNESS TEST( HRC )

LOT NO.

QUAD MPRESSTON NO.
SRANT (1) @ @ A6, (1) @ @) AVG.

LHPRESSION NO.

142 %31 %4 %5 VAL
SPEC. MIN. BC s -
HAX. B C =:32.0 4

AVG. QUTER WALL NID WALL INNER WALL

THPRESSION NO.
(& & A,

124018 A01-1

FE:\T NO. |-P NO.
P

BC

T| 274 A 27,0 27.0 287 26.9 28.1 21,5 28,1 2719 28.0 2.0 214 2156 10
*ALL] 27.4

1 SAIPLING POSTTION B:BASE METAL <2 LOCATION C:CROSS SECTION #3 SAMPLING LOCATION T:TOP 4 EACH #5 AVERAGE
V. AL CVARTATION AVERAGE MAX.-NIN. % ALLUALL AVG.

WE [ERERY CERTIFY THAT TOE MATERIAL DESCRIBED NEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT .

NOBUYUKI HISAMUNE

SENIOR MANAGER
QUALITY ASSURANCE DEPARTHENT )
Modification to qr.unat.ltho%‘imd use of this certificate is strictly prohibited. If you have any questions on the
authenticity of this certificate, you can contacl us by i-mail, pi%eﬂg‘;p@.]p.ulp)xms‘e&l.x:ml ;




i . NIPPON STEFL CORPORATION
NlPPON STEEL KANSAL WORKS AUAGASAKT AREA
: . 1 ICASHIMUKOTTHA NISHINO-CHO, AMAGASAKI, JAPAN

INSPECTION CERTIFICATE CERTIFTCATE NO. :0YYC2710 PACE @ 272 DATE :2022-02-18
IMPACT TEST(+14.0°F 2um V-Notch 10X10)
%] #2:43[#4 %5 AVG 4 35 AVG
SPEC. WINLILOTNO. | T B | B F %6 18/24 24 5SS W - -
yAX.|-PN0. |T R |EF -t~ . S % - -
A A 2 @
1IFAT ND.
FizAOI8  |AOt-t | T BB E F 178 180 176 178 S % 100 100 100 100
AOT-1 TR EF 178 169 174 1M S ¥ o100 100 100 100
AGT~2 T BBl EF 160 166 164 103 S % 300 100 100 100
AOL-2 TRTE P o164 171 166 167 S % 100 150 100 100

{11 f2] [3): SPECIMEN NO.
ABSORBED ENERGY
46 ABSOLUTE SINGLE VALUE / SINGLE VALUE (ONE CAN BE BELOW AVG) AVGIAVERAGE VALUE OF ONE SEIE PLECES)
SHEAR AREA %7:VALUE OF ONE PIECE AVG:AVERAGE VALUE OF ONE SET(G PIECES)
%1 SANPLING DIRECTION T:TRANSVERSE #2 SAMPLING POSITION BiBASE METAL 3 SAMPLING LOCATION T:TOP B:BOTTUR

4 E:ABSORBED ENERGY S:SHEAR AREA #5 UNIT Fift-Ibf %%

MICRO STRUCTURE TEST: ACCEPTABLE

STGMA PHASE EXAMINATION : 0.0%

VISUAL & DIMENSIONAL REQUIREMENT®: ACCEPTABLE

sDIAMETER, WALL THICKNESS, LENGTH. STRATCHTNESS

ULTRASONTC EXAMINATION:ACCEPTABLE

APPLICABLE STANDARD: API 5CRA

REFERENCE STANDARD : L2 EXTERNAL & INTERNAL LONGITUDINAL & TRANSVERSE
NOTCH LENGTHT.Oinch WIDTHO.020ineh (ACCEPTABLE

LANINATION CHECK FLAT BOTTOMED ROUND TIOLE (£0.4inch® ) :ACCEPTABLE
ULTRASONIC WALL THICKNESS CHECK :ACCEPTABLE

NATERTAL NO.

1056-7104

¥

-«

( sevovesy | gl P GO L

| Signe 05 Ug V

WE HEREBY CERTIRY TIUAT TUE MATERTAL DESCRIBED HEREIN HAS BEEN MADE [N ACCORDANCE WITH THE RULES OF THE CONTRACT.

AL Lo NOBUYUKI HISANUNE

SENIOR MANAGER
QUALTTY ASSURANCE DEPARTMENT
Notice> NO. 315484422
Nlodi fication to or unauthorized use of this certificate is strictly prohibited. 1f you have any questions on Lhe
authenticity of this certificate, you can contact us by Frmail, pipe-ipp@jp.nipponsteel.con |




il NIPPON STEEL

TEST LOT LIST

DOCUMENT NO.

NIPPON STEEL CORPORATION
KANSAT WORKS AMAGASARI AREA
1 HIGASOTMUKOJIMA NISHINO-CHO, AMAGASAKI, JARAN

COYYC2TI0T PAGE &+ 1/

1

DATE ¢ 2022-02-18

CERITFTCATE NO. & OYYC2710
HEAT TREATMENT HEAT NUMBER TEST LOT QUANTTTY TANDLING LOT QUANTITY AT
BATCH {pes. ). HEAT TREATEL (pes. )
45101112702 F12A018 4NCRO3 £ ADL 4
A2 4

a2

NOBUYUKT HISAMUNE

SENTOR NANAGER
QUALLTY ASSURANCE DEPARTHENT




<

NIPPON STEEL CORPORATION
N'PPON STEEL KANSAT WORKS AMAGASAKI AREA
! I HIGASHIMUKOJ IMA NISTING-CHD, AMAGASAKL, |APAN

INSPECTION CERTIEICATE CERTIFICATE NO. :0YYC2454 PAGE @ 1/2  DATE :2020-10-15
CUSTOMER TR

ORDER N0 e L

SHIPPER SSUMITOMD CORPORATION 057 KEA-5801/2 0-845-N3-5-9-AA25-01

COMONTTY 'SEAMLESS COLD FINISHED HIGH ALLOY COUPLING STOCK

STANDARD 1SM2535-110 (NIPPON STEEL STD.)

SPECIFICATION :1SP-4550R2

NILL WORK RO. :0YYC2454 0.D. 2142 75um W.T.018.55m0  LENGTH:MIN.3.05m MAX.G.71m  QUANTITY:17pcs.

TOTAL LENGTH 111.67n  MASS:6523kg

HEAT NO. (F025020
PRODUCTS PCS. 117

HEAT TREATMENT :SOLUTION FOLLOWED BY COLD DRAWING

CHENICAL CONPOSITION(H)

C St m PSS Cu Cc NI Mo Pe

#¥1| %3 )
SPEC. NIN. Rl - - = = = - 2407795 250 -
MAX. Rl 30 50 100 3 3 150 270 365 400 #REN
HEAT NO.
F025020 1L 20 26 62 2 O 83 2500 304 2854000

Pl 18 28 63 2 0 81 251 307 2813963
Pl 19 20 B4 2 O 81 251 306 28139M

*1 R:LADLE & PRODUCT ANALYSIS LiLADLE ANALYSIS P:PRODUCT ANALYSIS #2:X10  *3:X1000 OTHER:X100 #REH: RENAINDER

TENSILE TEST

YS TS EL

bl 2 53 | sk i 5

SPEC.. MIN, {LOT NO. |L B P 110.0 P 115.0 12
MAX. |-P NO. L B P _140.0 P = =

HEAT NO.
025020 A01-2 L KT B o P 12758 23
A02-2 LB T BULa Po123.4 22
A03-1 L B B{ P 119.6 P 126.4 22

TYPE OF SPECIMEN:ROUND BAR 0.5in, DIAMETER =1 SANPLING DIRECTION L:LONGITUDINAL

*2 SANPLING POSITION B:BASE NETAL 3 SAMPLING LOCATION T:TOP B:BOTTON 4 UNIT Piksi GAUGE LENGTH:Z2.0in.
KIND OF ¥$:0.2% OFFSET

HARDNESS TEST( HRC )

ks #3) %4 #5 HA
SPEC. MIN. BC = = %
HAX. B ¢ - 3240 4

AVG.. OUTER WALL MID WALL INNER WALL

LOT NO. QUAD IMPRESSTON NG, [MPRESSION NO. THPRESSTON NO.

HEAT NO.  [-P NO. RANT (D (@) @) A6, (1D (2 @ AV (D @  3) Ave.

F025020 |AOI-2 |RC T|26.6 A 26.3 26.6 26.0 26.3 27.1 26.9 27.0 27.0 26.4 25.9 27.0 26.4 0.7
ADZ-2  |BC TI974 K962 269 264 965 278 28.0 289 28.1 PF3 27.8 275 9i.5 1.6

WE HEREBY GERTIPY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF TIE CONTRACT.

GRS | ¥

9 vt‘ﬁ:ﬂmd ‘7‘:

@ | o

Witness f Review l I Appigers * ; 53 :
ijs.w e % 4 /&4&/,,@ AKIHIRO UEHIRA

7

SENIOR MANAGER
QUALITY ASSURANCE DEPARTHENT
ot }ce} NO. 218051720
Noditication t$ or unauthorized use of this certificate is strictly prohibited. If you have any questions on Che
authenticity of this certificate, you can-contact us by E-mail, pifge—'lpp@jp.ujppons cel.con .




N IPPON STEEL CORPORATLON

il NIPPON STEEL s M

INSPECTION CERTIFICATE CERTIFICATE NO. :0YYC2454 PAGE : 272 DATL :2020-10-15
HARDNESS 'TESTC IIRC D
w2 w3l okl a5 LA,
SPEC. MIN. BC e, - ;
HAX. BC - 328 1
AVE. OUTER WALL HID HALL IKNER WALL
LOT NO. QUAD INPRESSION NO. INPRESSTON NO, [UPRESSION NO.
[EAT NO.  |-P NO. RN (D @ @ a6 () @ @ Ak @ @) @ A
FO25020 [A03-1 B C Bl 27.7 A 267 27.3 26,9 27.0 28.0 28.7 28.3 28.3 2.6 27.7 28.0 27.8 1.3
®ALL| 27.2

1 SAMPLING POSITION R:IBASE METAL #2 LOCATION CICROSS SECTION =3 SAWPLING LOCATTON T:TOP B:BOTTON 4 EACH
#5 AVERAGE V. A .VARIATION AVERAGE MAX.-MIN. s ALLIALL AYG.

INPACT TEST(+14.0°F  2mm V-Notch [0X10)

] %243 %4 %5 AVG *4 %5 AVG
SPEC. MIN. {LOT NO. | T B [ ] 16/24 24 S % 7 ~ -
WAX. |-P NO. T B E F s o S % = =
(11 2] [2] [11 21 (3
[IEAT NO.
025020 A01-2 BB EE 174 176 169 173 S % 100 100 100 100
AOT-2 TEHEE I3 R 1 i S % 100 100 100 10O
AOT-3 T BB E F 150 177 169 165 S % 100 100 106 100
AQL-3 T RTEF 171 174 181 175 S % 100 100 100 100
AO2-2 TRBEF 166 181 178 175 S % 100 100 100 100
A02-2 TRTIE F 18 173 178 178 S % 100 100 100 100
A02-3 T BB EEF 172 174 166 171 S &% 100 100 1000 100
A02-3 TBTIE ¢ 175 i1 ¥ 172 S % 100 100 100 100
AO3-1 T BB EF 170 169 176 172 $ % 100 100 100 100
A03-1 T BT E B 2164 177 179 173 S % 100 100 100 100
A03-3 T RBE ¥ 175 184 185 181 S % 100 100 100 100
A03-3 TRTEF 179 177 169 175 S % 1000 100 100 100

[1] [2] [31: SPECIMEN NO.

ABSORBED ENERGY ’

*G:ABSOLUTE SINCLE VALUE / SINGLE VALUE (ONE CAN BE BELOW AVG) AVC:AVERAGE VALUE OF ONE SET(3 PIECES)
SHEAR AREA #7:VALUE OF ONE PIECE AVG:AVERAGE VALUE OF ONE SET(3 PIECES)

1 SAMPLING DIRECTTON T:TRANSVERSE +#2 SAMPLING POSITION B:BASE METAL +3 SAMPLING LOCATION TTOP BiBOTTOM
4 [ ABSORBED ENERGY S:SHEAR AREA 5 UNIT Iife- 10 %:%

NICRO STRUCTURE TEST: ACCEPTABLE

SIGHA PHASE EXAMINATION @ 0.0%

VISUAL & DINENSIONAL REQUIREMENT=: ACCEPTABLE

ADTAUETER, WALL ‘TIICKNESS, LENGTH, STRATGHTNESS AND OUT-OF-SQUARENESS

ULTRASONIC EXAMINATION STANDARD PRACTICE/REFCRENCE DISCONTINUTTIES APL 5CRA L2: ACCEPTADLE

L2 : S%¥T WAX. X 0.040im.¥ MAX. X 2.000in.L NAX. LONGITUDINAL, TRANSVERSE, INTERNAL AND EXTERNAL BOTCHES
MATERIAL NO.

1056-7104

20-MSCE-01-125471

W NEREBY CERTIFY THAT THE MATERIAL DESCRIBLD JIEREIN HAS BEEN MADE IN ACCORDANCE WITIL THE RULES OF THE CONTRACT.

\!
iwagt | &) nuvsuw[ 2 .
s.mﬂ S og i r b _ﬂ UloAlina  MKINIRO VBIIRA
t SENIOR NANAGER
/ QUALITY ASSURANCE DEPARTMENT
<Not }ce) NO. 218051A20
Nodification to or unauthorized use of this certificate is strictly prohibited. I you have any questions on the

mrtf’mnln sity o% this certificate, you can contact us by [-mail, {le ~{opejp.nipponsteel .com .




il NIPPON STEEL

TEST LOT LIST

NIPPON ‘STEEL CORPORATION
KANSAT WORKS AMAGASAKI AREA
I HIGASHIMUKOTIMA NISHINO-CHO, AMAGASAKL, JAPAN

DOCUMENT NO. 1 0YYC2454T PAGE ¢ 1/1 DATE ¢ 2020-10-15
CERTIFICATE NO. & QOYYC2454

HEAT TREATMENT WEAT NUMBER TEST 1.OT QUAW HANDLING LOT QUANTITY AT
BATCH (pes. ) HEAT TREATED (pes. )
45100081002 FO925020 489329 6 AD1 6}
4NO312 [ AD2 ) 6
489321 b AD3 5

N G AKTHIRO UBHIRA

SENTOR NANAGER
QUALITY ASSURANCE DEPARTMENT




\Sova '5

NIPPON STREL (‘()Ri‘()lti\'l 10N
AMAGASAKT WORKS
, NISHINO-CHO, l(th\blll*-HUK()llMA ANAGASAKL, JAPAN

| NIPPON STEEL

INSPRCTION CERTIFICATR CERTIFICATE NO. 0YYC2331 PACE ¢ 173 DATE :2020-02-12

CUSTOMER i 7 dmmi g

ORDER KO, o & ofes R

SITPPER “SUMITONO CORPORATION 057 KIA-5053/1 0-845-N3-5-1-AA29-01

COMMODITY CSEANLESS COLD FINISHED NIGH ALLOY TUBING PLAIN END

STANDARD 1612635110 (NIPPON STHEL STD.)

SPECIEICATION :TSP-4550k0

ILL WORK NO.  0YYC2331 0.0.:58nch W1 16.0010/f  LENGTIENING 11.60n MAX,12.21m
QUANTITY:460pcs, TOTAL LENGTH:5593.08n MASS:124851kg

HEAT NO. 1F929038 929039 1920040 1929041 F929042 929043 11929060

PRODUCTS PCS. +69 8 20 207 54 30 ]

JIBAT NO. 11924023

PRODUCTS PCS. :I
HEAT TREATMENT :SOLUTION FOLLOWED BY COLD DRAWING

CIIEMICAL CONPOSITIONCH)

¢ St Mo P S Cu Cr NI Mo Fe

#] *3 £2 #2
SPEC, WIN. fl - - = = = - 240 295 250 -
HAX. pl 30 50 100 3 3 150 270 365 400 #REM

HEAT NO.

11929038 20 26 61 2 0 79 247 303 283 4047
pl 18 28 61 2 0 77 248 308 278 3992
ploI18 28 62 2 0 17 248 306 281 4008
929039 o118 28 62 2 0 82 250 305 2833001
pl 17 30 62 2 0 79 249 308 279 3976
pl 20 31 63 2 0 8l 249 306 2823889
11929040 Ll 17 25 62 2 0 8 248 304 283 4025
pl 17 27 63 2 0 8I 248 306 281 4004
Pl 17 27 62 2 O 79 247 307 278 4010
11929041 o126 65 2 0 89 250 304 281 3085
pl 18 28 67 2 0 89 251 306 2793963
pl 17 28 67 2 0 8B 250 305 277 3986
1929042 1| 18 29 65 2 0 82 2560 306 2823978
Pl 18 30 65 2 0 80 248 307 277 3994
Pl 18 31 66 2 0 80 248 308 2793980
11929043 Ll 20 25 62 2 0 81 250 304 2834005
Pl 20 26 63 2 0 79 249 306 278 4000
Pl 19 26 63 2 0 79 248 306 278 4010
1929060 Ll 19 26 5 2 0 79 248 305 285 4021
Pl 19 20 656 2 0 77 248 308 2843990
1924023 1] 19 32 58 2 0 80 247 304 284 4032
Pl 19 34 59 2 0 79 245 306 281 4033

w1 R:LADLE & PRODUCT ANALYSIS L:LADLE ANALYSIS PiPRODUCT ANALYSIS +#2:iX10 #3:X1000 OTIER: X100 #REMREMATNDER

WE MERRRY CERTIRY THAT TUE MATERTAL DESCRIDED NEREIN HAS BREN NADE [N ACCORDANCE WITI THE RULEb OF ‘TIE CONTRACT .

: Sy
Yon Hedp @? ’

Y N/?/r'la,za
.4. ez MKINIRD URIINA

é:;tm au‘!é /3(/
HEAD OF DEPARTNENT

QUALITY ASSURANCLL DEPARTHENT
,‘{\n lnnmt nt llessa ¢ To Qur Cust mc% NO, 157822420
This cert lcatlob s 11\6%‘@«3 an or nodna 3 lisred Modi{: ﬁﬂtlon to or u authgllzcd use of this certificdtlon
H{ sulr ¥ wrohibited. encH m (. rarded as Ulhcl ocun nts{ and ect t? erimina [u secutlon,
you have dny questions on f’ S Tcrtl catlon, you cali contact uq facsinlle o (.-mal as shown belows

Pax. No,  +81=3-6867~ 292() -nal [iplpe=ippe)p.nipponsteel, con



NIPPON STERL CORPORATTON

NIPPON STEEL , NISIENO-CHIO, IHA&‘I(\‘:hAlSAL‘i(UIK()IHiI(A AMAGASAKT; JAPAN

INSPRCTION CERTIRICAIE CRRFTFICATE NO. +0YYC2331 PACE ¢ 273 DATR :2020-02-12
TINSLLE TEST
Y$ s B,
il #2 43| i %
SPEG, MIN, (LOT NO. |1 B PLiod P o150 12
WA, [P MO, LB p40.0 P = b
IIEAT NO.
1920038 {601-5 Lol piesd  PISLS 19
G175 Lwor| Pug2  hiny 2l
1M1 (L B T| P66 P 1261 22
1920039 |BOS-4 L BTl P52 P12y 2
Wo-6 L B B| P90 P 1296 20
1929040  |BOI-1 L] pidz  Po121.9 20
Fo20041  |A03-6 |5 b T| P 239 P 1282 20
M2-5 LB B P2 Po130.0 2l
A50-5 LB 8| Pioa P29 2
A53-4 LB Tl PI126 PI121.0 22
A6-6 LB T] P1233 P 1281 2 !
to20042  co2-6 | L B B| P 129.6 P 1331 20 %
09-1 L BTl P4t po1283 2
ro20043 (0S4 | L B B} P 1208 P132.8 19
1929060  [LOI-1 LB T| Pigs P27 22
1924023 [MO1-1 L BBl Pl P130.8 2

TYPE OF SPECIMEN:STRIP 1in. WIDTI %1 SAMPLING DIRECTION L: LONGITUDINAL 2 SAMPLING POSITION B:BASE METAL
43 SAIPLING LOCATION T:TOP B:BOTTOM 4 UNIT Piksi GAUGE LENGTH:2.O0in, KIND OF ¥S:0.2% ORFSEY

IIARDNESS TEST( JIRC )

Rl k3| k4 Kh VA,
SPEC. MIN. Be - - -
Y - 32.0 3 i
AVG. NID WALL i
LOT NO. QUAD [MPRESSTON NO, !
-P_NO. RANT (1) () (3 AVG. H
C01-5 |BC Bl28d4 & 28.4 28.1 286 28.4 5
G7=5  Ipe tl2rr A 25 20,9 217 21T -
c20A-1 IB ¢ 1/26.3 A 2.1 26.7 26.1 26.3 - |
1920039 |n0s-4  |B ¢ T|27.6 A 215 27.5 27.9 27.6 n l
BMO-6 lBc B 280 A 2.1 280 2.8 28.0 =
fo2s040  fror-1 |pc Tl 277 A 28.0 27.0 281 21.7 #
r029041  [AO3-6 | BC T\ 27.2 A 274 21.5 26.8 27.2 -
AM2-5  |mc Bl2r7 A28 28.0 21,7 217 -
A50-5 B¢ Bl2r.2 ARG 27.1 26.8 27.2 -
M3-4 | B¢ T 272 A26.9 214 274 21.2 =
AG-6 B e Tl 26,6 A 26.9 26.7 26.3 26.6 -
FO29042  lc02-6 | B¢ Bl 27.9 A 285 21.6 21,7 279 -
coo-1  |we 1278 A 28.0 20,7 21.8 27.8 -
929043 |D05-3 | B¢ Bl 28.5 A 28.6 28.5 28.3 28.5 -
1920060  [Lo1~1  |B ¢ T 28.2 A 28.2 27.6 28.7 28.2 -
ro2A023  Mot-1  |p ¢ m{28.3 A 28.1 28.4 28.5 28.3 -

WE JIEREBY CERTUBY ‘TUAT ‘THE MATERIAL DESCRUBED NEREIN NAS BEEN MADE IN ACCORDANCE WITILTHE RULES OF THE CONTRACT.

f»;g% = w)/)(

S Yen e
J«?é /ev A fleing  MIIRO UEIRA - @'

HEAD OF DEPARTMENT
QUALITY ASSURANCE DEPARTHEKT
{m Im mt}nt Musswéc To Our ust? Fi> NO. 157822420
or nrodu

is ctrtl lcaLlo s Intended on ﬁts Iisted. Nodification to or u authorized use of rh}s certification
l strl(tl prohibited. Of encrs may he c 'u<e(l as for, u?l of (lo(,umrut? and ? subject t? crinlna P ?secutmn
l you havt any questlong on £hi ntact us ‘acsimile or c-nall as shown betows

S (‘(‘l tlon, YO(I Cai
Frax. No, & +81=3-0867-4920 -mdll plp(,-lppﬁlp nipponsteel, con




NIPPON STEEL CORPORATION

‘ NlPPON STEEL 1, NISUINO-CIO, IHA(%.S(“\I.—MUK(}IJI I“l:(l\\s AMAGASAKT, JAPAN

INSPECTION CERTIXICATL CERTLFICATE NO. :0YYC2331 PAGE ¢ 3/3  DATE :2020-02-12

| [ sl 22,6

%1 SAMPLING POSITION BiBASE METAL %2 LOCATION C:CROSS SHCTION #3 SAUPLING LOCATTON TrTOP BIBOTTON #4 BACH
#5 AVERAGE V. A, :VARTATION AVERAGE MAX.-MIN. % ALLIALL AVG.

MICRO STRUCTURE TEST: ACCEPTABLE
SIGNA PUASE EXAMINATION @ 0.0%
FLATTENING TEST:ACCEPTABLE (PLATTENING HEIGHT! 3.4251n.)

© DRIFT TEST: ACCEPTABLE

HYDROSTATIC TEST 10000psi X Ssec. © GUARANTEED BUT NOT CONDUCTED

VISUAL & DINENSIONAL REQUIRENBNT: AGCEPTABLE

*DTAMETER, WALL TI[ICKNESS, LENGTII, STRAIGHTNESS AND OUT-OF--SQUARENESS

ULTRASONIC EXAMINATION STANDARD PRACTICH/REEERENCE DISCONTINUITIES AP1 SCRA L2: ACCEPTABLE

12+ 5R0T NAX. X 0.0400n.W NAX. X 2.000In.L MAX, LONGITUDINAL, TRANSVERSE, INTERNAL AND EXTERNAL NOTCHES
NATERTAL NO.

1056-7104

WE NEREBY CERTIFY TUAT THE NATEREAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WI'TH THE RULES OF THE CONTRACT.

j% ‘»u/ Az i / 70

Staets /py A fle s mum UE?/

1IRAD OF DEPARTHENT
QUALTTY ASSURANCE DIPARTMENT
f\n “le tzr\nt I ssage "o Our (iust?mc} NO. 157822420
1S nto on rmlucr Listed. llndiFicatlon to or uﬂauthm ized use of thls certlfication
stri ft y El()l uc l‘em.rs m«i?' L arded as ur ery 0 dncum nts and be subject L? cr lalllna prosecul fon.
your have any, qu eski v-) on f ortiflcat lon, You ra contact us y facsimile or o-mal as shown helow;
FdX. o, | ABI=8-6467-4926 H-mail plp(,—lppﬂlp nipponsteel .con




bt NIPPON STEEL CORPORATTON
m NlPPON STEEL AMAGASAKL WORKS

1, NISHINO-CIO, NTGASHI-MUKOJIMA, AMAGASAKT, JAPAN

TEST LOT LIST DOCUMENT N0, ¢ OYYC233IT PAGE ¢ 1/2  DATE @ 2020-02-12
CERTIRICATE NO. i QYYC2331

1EAT TREATNENT | HEAT NUMBER TEST 10T QUANTITY JANDLING LOT QUANTTTY AT
BATCH . (pes. ) HEAT TREATED (pes. )
451091128017 929038 44 GO+ 3
(22 1
ANCBOO G17 G
G18 6
Gl4 6
G16 [§]
(03 4
G2
G165
24 G619
G02
4NCE9O G01
G20
7929040 20 03
204
4NCGO9 E01
02
11929042 ANCE 18 48 (02,
€04
€06
03
CO6
€07
€08
C01
4NCE83 6 (09
11929043 4NCEB1 30 D05
103
D02 6
D01
D04
1929060 NCAT7 1 LO1
924023 NCA98 MOl
451091128018 11920038 NCB28 G21A

alo|oia|o|os|

=

ololc|eloja|oicis|oc|o|e

o L Rt 022 122

i

S

74) ‘“’%u

Stz /&
V S
-4- M’/“ AKTHIRO UBHIRA

HEAD OF DEPARTMENT
QUALITY ASSURANCE DEPARTMENT




&l NIPPON STEEL

TEST LOT LIST

NIPPON STEEL CORPORATTON
ANAGASAKT WORKS
[, NISHINO-CHO, HIGASHI-MUKOJTMA, AMAGASAKL, JAPAN

DOCUMENT NO. ¢ OYYC2331T PAGE 272 DATE @ 2020-02-12
CERTIFICATE NO. @ OYYC2331

HEAT TREATNENT | HEAT NUMBER
BATCH

TEST 10T QUANTITY HANDLING LOT QUANTITY AT
(pes. ) HEAT TREATED (pes. )

45809112702 17929039

ANCG38 €1 06 6
0
B0
08
308
BOY
1302
B03
B03A

F= (][22 £o31 2 fopd Pl £ ] e

31 316
B1G
B17
B02A
BI1
B09
4NCB21 B10

o=

Lot

=N

1192904 1

INCE87 48 ABY
AdS
AdO
Abd
AOL
ABL
AdG
A9

A7 A7
A0?
A3E
ANCB26 ABO
A39
Ald
AlH
AB2
A13

48 A7
A0Y
AOG
4NCE88 A03
A0
AO4
Al
A08

49 A3
Add
AGS
4NCGO7 ABO
A39A
A7
AL
A8
A38A
AG7

CDO‘I-—-G’C!':‘-—-O!OGG’G’O:’@GGGGQG&&GQ@@@GGGOQGGG’GQ

18 A42
A05
ANCAY? A2

o3

(=]

-4' %%”‘/“ AKIHIRO UBHIRA

HEAD OF DEPARTMENT
QUALLTY ASSURANCE DEPARTMENT

CL S Ay

- (W {V/'{
Cg-‘zl/u aa‘é /6)[/ 7/ :}fég

ol



NIPPON STREL CORPORATION

N N!PPON STEEL L, NISIINO-CIO, RS MUK ik, MUAGASHRL, JAPAN

INSPRCTION CERTIFICATE CERTIFICATE NO. :0YYC2330 PACE ¢ 1/2  DATE $2020-02-10

CUSTOMER T R

ORDER N0, - T

SIIPPER <SUMT'TONO CORPORATION 057 KEA-5053/2 0“845-}43—5-1-1\1\21\—0!

COMMODITY sSEAMLESS COLD FINISHED HICIH ALLOY COUPLING STOCK

STANDARD 1812535-110 (NIPPON STERL STh.)

SPECIFICATION :TSP-~4550R0

HILL WORK NO.  :0YYC2330 0.0 A2 5 W.T.S18.55mm  LENGTIEMIN.3.00m MAX.G.71n QUANTTTY: 23pcs.
TOTAL LENGTI: 149.79n  NASS:8749kg

HEAT NO. $F929016 11929043

PRODUCTS PCS. 33 20

HEAT TREATMENT $SOLUTION FOLLOWED BY COLD DRAWING

CHEMICAL COMPOSITIONCY)

C S| Mn P S Cu Cr Ni Mo Te

¥l #3 42 *2
SPEG. MIN. W - - - = = - 240 205 20 -
HAX. Rl 30 50 100 3 3 150 270 365 400 *REM
IHEAT NO.
929016 ol 20 26 61 2 0 80 248 304 2824027
pl 19 28 63 2 0 79 247 308 2783998
v 19 27 63 2 0 79 246 309 277 4000
11929043 | 20 25 62 2 0 8F 250 304 2834005
pl 20 26 63 2 O 80 260 308 2783969

pl 20 26 63 2 0 79 250 308 2803963

#1 R:LADLE & PRODUCT ANALYSTS L:LADLE ANALYSIS P:PRODUCT ANALYSIS #2:X10_ #3:X1000 OTHER:X100 #REM:REMAINDER

TENSILE TEST

S TS L
i #2 #3 | %4 #4 %

SPEC, MIN. |LOT NO. |L B p10.0 P oHs0 12
MAX. [-P NO, | L B P140.0 P - =

[EAT O,
11929016 {BOI-3 LBT| Puzg Pso 22

F929013  |AOL-§ LB oT| Puz3 P2 23

A02-5 L B B| P119.6 P 127.4 22

TYPE OF SPECIMEN:ROUND BAR 0.5in. DIAMETER 1 SANPLING DIRECTION LiLONGITUDINAL

42 SAUPLING POSITION B:BASE METAL #3 SANPLING LOCATION 7:TOP BLBOTTON %4 UNIT Piksi GAUGE LENGTH:2.0in.

KIND OF ¥S$:0.2% QFISET

WE JURERY CERTIEY THAT THE NATERIAL DESCRIBED NEREIN JIAS BEEN NADE IN ACCORDANCE WITII TIIE RULES OF ‘TIIE CONTRACT.

i </ :
g, ik =

y Yot
Stgabls /v A fle ia MR UBIRA ifrffﬁ,n
e 1BAD OF DEPARTHENT %M&r
QUALITY ‘ASSURANCE DEPARTHENT i
,(fn Inportant Messa;fe To OQur ﬁust mers> NO. 157329A20
this C.!‘til‘lcﬂl.i?l s Intended on roducts |isted. Modificatfon to or upauthorlzed use of this certification

Lol for r
F Rt ety Uty b R e Vet o Bt AR e s R
, ave stlons on this ¢ 3 you calt cyntact us by facstuile or"c-mall as shown below:
14X, ﬁu A AR 42 b—mali-plpc-lppejp:anponsl;cc Jcont ‘ '

7



NIPPON STERI, CORPORATION

? V: NiPPON STEEL 1, NISHINO-CHO, III’\(S':\Q(}?I';-ANK(}?IR}F:, AMAGASAKT, JAPAN

INSPECTION CORTIRICATR CORTIFICATE NO. :0YYC2330 PAGE ¢ 2/2  DATE :2020-02-10
HARDNESS THST( HIRC )
K142 43| A4 45 YA,

SPEC, NIN. B¢ - - -

MAX. B¢ - 32,0 1

AVG. OQUTER WALL NID VALL INNER WALL
LOT NO. QUAD INPRESSION NO. [HPRESSION MO, IHPRESSTON HO,

[IEAT NO, =P MO, SRANT (D) @ @) A6 (1) ) (@) AVG. (D) () () AVG.

ol
2
7

11929016 |BO1-3 B¢ T/27.6 A 26,8 27.0 27.0 26.9 28.0 27.8 28.1 28.0 27.4 27.6 28.3 27.8 |

1920043 |AO1-5 BC T 206.8 A 25.0 25.8 25.9 25.6 26.6 26.7 27.0 26.8 27.0 26.6 26.5 26.7 I
K02-5 BC B 28.2 A 27,3 27.2 28,0 27.5 29,1 29.4 29.0 29.2 28.1 27.9 27.9 28.0 1

#ALL| 27.4

#1 SAMPLING POSITION B:BASE METAL 2 LOCATION C:CROSS SECTION #3 SAMPLING:LOCATION T:TOP BiBOTTON 4 EACH

5 AVERAGL V. A, (VARTATION AVERAGE MAX.-NIN. * ALL:ALL AVG.

[NPACT TEST(+14.0'F  2nm V-Notch 10X10)

%] 243 k4 %5 AVG 44 45 AVG
SPEC. MIN. [LOTNO. | T B | K I 46  16/24 24 S % %7 » =
NAX. |-P NO. TR [ED -/ & S % - -
(1] [2] (3] RV )
HEAT NO.
11929016 Bo1-2 T BB EFOI51 155 154 153 $ % 100 100 100 100
BO1-2 TRTIE F 156 166 168 163 S % 100 1000 100 100
101-3 T BB EF 167 160 158 162 S % 100 100 100 100
101-3 TBT EF 158 157 167 161 S % 100 100 100 100
11929043 AQL-4 TRB R 176 174 175 175 S % 100 100 100 100
AQI-4 TBTEF 18 175 178 179 S % 100 100 100 100
AO1-5 TR E L 179 184 184 182 S % 100 100 100 100
AO1-5 TBT B E 179 167 173 173 S % 100 100 100 100
A32-4 TRBET 183 176 172 177 S % 100 100 100 100
AO2-4 TBTED 173 178 172 174 $ % 100 100 100 100
A02-5 TOBDB E I 18 18 184 185 § % 100 100 100 100
A02-5 TR B F 194 186 185 188 S % 100 100 100 100

[1] (2] [3]: SPECIMEN NO.
ABSORBED ENERGY #6:VALUE OF ONE PIECH/GACH VALUE OF ‘t§O PIECES AVG:AVERAGE VALUE OF ONE SHT(3 PIECES)
SIEAR AREA *7:VALUE OF ONE PIECE AVG:AVERAGE VALUE OF ONE SET(3 PIECES)
%1 SAMPLING DIRECTTON ‘':TRANSVERSE #2 SAMPLING POSITION BiBASE HETAL 3 SAMPLING LOCATION T:TOP B:BOTTOM
+4 BYABSORBED TNERGY S:SHEAR AREA 45 UNIT Fift:1bf %%

HICRO STRUCTURE TRST: ACCEPTABLE

SIGNA PHASE EXAMINATION : 0.0%

VISUAL & DIMUNSTONAL REQUIREMENT#: ACCEPTABLE

ADIAMETER, WALL THICKNESS. LENGTH, STRAIGHTNESS AND QUT-OP-SQUARENILSS

ULTRASONIC EXAMINATION STANDARD PRACTICE/REFERENCE DISCONTINUITIES AP1 SCRA L12¢ ACCEPTABLL

L2 % GUNT MAX. X 0.0401n.W HAX, X 2.000tn.L MAX. LONGITUDINAL, TRANSVERSE, INTERNAL AND EXTERNAL NOTCILS
NATERIAL NO.

1056-7104

WE HEREBY CERTLEY ‘THAT TIN WATRERTAL DESCRIBED HEREIN MAS BEEN MADE [N ACCORDANCL WITI THE RULES OF TIHE CONTRACT.

ﬁ»%,, o /mmf 2412

|/
Xa(:/“nmé /v L e i Ammmﬁ/nnu o?f:s

HEAD QU DEPARTHENT R
QUALITY ASSURANCE DEPARTNENT
N0, 157329420

({\n Iny m nL Nessa ¢ To Our: SUSL?M}

This 8 lt icqtllop nt only for )rodu ? llsfcd Nodificatlion to or u auLh{n 1zed use of this certification

}? f proh )lted enc S i o egarded as forgery of documfeut? and be subject Lo criminal prosecution.
you havt any quest 2"5 on s certIflcation, You cai contact by fa e o e mall as shown c‘ ('H

Fax No. s +123°6007- ppongteel ,con

.

esin
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&l NIPPON STEEL

TEST LOT LIST

DOCUMENT NO.
CERTIFICATE NO.

NIPPON STEEL CORPORATION
AMAGASAKT WORKS
I, NISHINO-CHO, HIGASII-MUKOJIMA, ANAGASAKI, JAPAN

L OYYC23307 PAGE ¢ I/Z1  DATE & 2020-02-10
¢ 0YYC2330

NEAT TREATNENT | NEAT NUNBER TEST LOT QUANTITY HANDLING LOT QUANTTTY AT
BATCII (nes.) HEAT ‘TREATED (pes.)
45109111301 17929016 ANCK29 3 B0 3
17929043 ANCKA3 10 AQ [
703 ]
10 A0 1
ANCK32 702 8

;f%)

Stgbnts /ov

///Wg 2/
)/OQﬂ 6’()1{7‘/‘ 7/3:0
-4 M\%/n i Q'ZDQ

AKIHIRO UIARAE?

HEAD OF DEPARTMENT
QUALITY ASSURANCE DEPARTMENT




NIPPON STEEL CORPORATION

NlPPON ST EEL AMACASART WORKS ‘
|, NISHLNO-CHO, HICASTIT-MUKOJTHA, AMAGASAKI, JAPAN

INSPECTION CERTIFICATE CARTIFICATE NO. :0YYC2331 PAGE :  1/3  DATE :2020-02-12

CUSTOMER Bhe rciSmts, BT lates 1

ORDER NO. o MR oen  Tibmaon mow

SHIPPER SSUMTTONO CORPORATION 057 KEA-5053/1 0-845-N3-5-1-AA29-01

COMMODITY *SEAMLESS COLD FINISHED HIGH ALLOY TUBING PLATN END

STANDARD 1SY2535-110 (NIPPON STEEL STD.)

SPECIFICATION :TSP-4550R0

MILL WORK NO. :0YYC2331 0.D.:5inch W.T.:15.001b/ft LENGTH:MIN.11.Gim HAX.12.21n
QUANTITY:460pcs. TOTAL LENGTH:5593.08n MASS:124851kg

HEAT NO. 11929038 1929039 929040 F929041 £929042 1929043 929060

PRODUCTS PCS. 69 78 20 207 54 30 1

HEAT NO. 'F924023

PRODUCTS PCS. 1
HEAT TREATHENT :SOLUTION FOLLOWED BY COLD DRAWING

CHENICAL COMPOSITION(%)

€ Si M P S Cu Cc Ni Yo [le
#1|  #3 52
SPEC. MIN. Rl - - - =~ - -~ 240 295 250 -
MAX. Rl 30 50 100 3 3 150 270 3G5 400 #REM
HEAT NO.
F929038 L| 20 26 61 2 0 79 247 303 283 4047
Pl 18 28 61 2 0O 77 248 308 2783992
Pl 18 28 62 2 0 77 248 306 281 4008
F929039 L| 18 28 62 2 0 82 250 305 2833991
Pl 17 30 62 2 0 79 249 308 2793976
Pl 20 31 63 2 0 81 249 306 282 3989
929040 L| 17 25 62 2 0 81 248 304 2834025
Pl 17 27 63 2 0 81 248 306 281 4004
Pl 17 27 62 2 0 79 247 307 278 4010
F929041 L| 17 26 65 2 0 89 251 304 2813985
Pl 18 28 67 2 O 8 251 306 2793963
Pl 17 28 67 2 0 83 250 305 277 3986
1929042 L 18 29 6 2 0 8 250 306 2823978
Pl 18 30 65 2 0 80 248 307 2773004 . Ao
P| 18 31 66 2 0 80 248 308 279 3980 )
929043 b| 20 25 62 2 0 8 250 304 2834005 GQS ==
Pl 20 26 63 2 0 79 249 306 278 4000 . /
P| 19 26 63 2 0 79 248 306 2784010 Twitness| ] Revew | “favprove
F929060 Ll 19 26 55 2 0 79 248 305 285 4021 Sonad
Pl 19 29 56 2 0 77 248 308 284 3990 a ///:W 02/054'
F92A023 L| 19 32 58 2 0 80 247 304 284 4032 :
Pl 19 34 59 2 0 79 245 306 2814033

#1 R:LADLE & PRODUCT ANALYSIS L:LADLE ANALYSIS PIPRODUCT ANALYSIS #2:X10 #3:X1000 OTHER:X100 +#REM:REMAINDER

WE NEREBY CERTIFY ‘THAT THE MATERIAL DESCRIBED WEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF ‘THE CONTRACT.

)Eanudia)e:{ €>::

oy gty BV 4 MA@ AKIHIRO UBHIRA

HEAD OF DEPARTMENT
QUALITY ASSURANCE DEPARTMENT
hn lmgortant Messa%e To Our Custome¥s> ot NO. 157822420
This certification s lﬂt%lded only Tor products listed. Nodification to or unauthorized use of this certification
i% strictly prohibited. Offences may be feﬁayded as forgery of docum?nts and be subject to criminal prosecution.
T you have any questions on this certificdtion, you cail contact us by facsimile or”e-mail as shown below;
Fax. No. ! +81%3-6867-4926  E-mail:pipe-ippejp.nipponsteel.con




NIPPON STEEL CORPORATION

NIPPON STEEL §, NISHINO-CIO, llli\(r:l/{\éli\lg—'\.\}ﬁ}[}(g’}ollir[\g AMAGASAKT, JAPAN

INSPECTION CERTIFICATE CERTIFICATE NO. :0YYC2331 PACE 273 DATE :2020-02-12
TENSILE TEST
YS TS i
be] 42 3 | %4 *4 %
SPEC. MIN. |LOT NO. { % B P110.0 P 115.0 12
MAX. {-PNO. [L B P 140.0 p - =
HEAT NO.
1926038  1601-5 LB Bl P128.4 P 1315 19
€17-5 L B T| P82 P 121.7 21
C21A-1 |L B T| P116.6 P 126.1 22
[f929039 B05-4 k. B: T P 125.2 P 128.9 21
B10-6 L B Bl P119.0 P 129.6 20
[929040  |E01-1 LB T P22 P 1279 21
F929041  [A03-G L B T| P123.9 P 128.2 20
A12-5 L B Bl P16 P 1300 21
A50-5 L B B} P1I120.1 P 129.9 21
A53-4 LB T| P126 P 121.0 22
A56-6 LB Tl PI123.3 P28t 2l
[o20042  |C02-6 L B B| P129.6 P 133.1 20
09-1 L B T| P24l P 128.3 21
929043 [D05-3 LB R} P129.9 P 1329 19
929060  {1.01-1 L BTl P119.5 D 1287 22
1924023 [M01-1 L B B| P121.5 P 130.8 20
TYPE OF SPECIMEN:SIRIP 1in. WIDTH %1 SAMPLING DIRECTION L:LONGITUDINAL #2 SANPLING POSITION B:BASE HETAL
+3 SAMPLING LOCATION T:TOP B:BOTTOM #4 UNIT P'ksi GAUGE LENGTH:2.0in. KIND OF YS:0.2% OFFSET
HARDNESS TEST( HRC )
k152 %3kl 45 5.4
SPEC. MIN. B C - - =
NAX. B¢ - 32,0 3
AVC. HID WALL
LOT NO. QUAD TMPRESSION NO.
HEAT NO.  [-P NO. -RANT (1) (2)  (3) AVG.
929038  {601-5 BC DB|28.4 A28.4 28.1 28.6 28.4 -
$17-5 B¢ Tl277  AN2r.5 219 21.7 21.7 e
621A-1 1B C T|26.3 A 26.1 26.7 26.1 26.3 =
] F929039  |BO5-4 Be Tl27.6 A21.5 21.5 27.9 27.6
B10-6 BC B|28.0 A28.1 28.0 27.8 28.0 =
929010 [01-1 BC T|21.7 A 28.0 27.0 28.1 27.7 -
F929041  |AO3-6 BC T|27.2 A27.4 21.5 26.8 27.2 -
Al2-5 BC Bl27.7 A27.3 28.0 271.7 27.1
A50-5 BC RBj27.2 A21.6 27.1 26.9 27.2 =
] A53-4 BC T|27.2 A2.9 21.4 271.4 21.2 s
A56-6 BC T|26.6 A26.9 26.7 26.3 26.6
F926042  {002-6 BC Bl 27.9 A 285 21.6 27.7 27.9 -
€091 BC T{27.8 A28,0 27.7 27.8 27.8 -
£929043  |DO5-3 BC B{28.5 A28.6 285 28.3 28.5 -
F929060  |LO1-1 BC T{28.2 A28.2 27.6 28.7 28.2 -
[ F92A023  |MO31-1 BC Bl 28.3 A28.1 28.4 285 2823 =

WE HEREBY CERTITY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.

Reviwed by :

/8 %

S~ 08 )
&3}7 %/ ev 4 MA/A AKIHIRO UEHIRA

HEAD OF DEPARTMENT
QUALITY ASSURANCE DEPARTMENT )
<pn Important Nessage To Our Cust?me s> NO. 157822A20
Fhis certification Ts intended only for products listed, Hodification to or unauthorized use of this certification
1% strsctlg prohibited. Offences may be regax_‘ded as forgery of documents and be subject L? criminal prosecution.
IF you have any questions on this certificdtion, you cail contact us by facsimile or"e-mail as shown beiow,
Fax. No. ! +81-3-6867-4926  E-mail:pipe-ipp@jp.nipponstee].con




NTPPON STEEL CORPORATION
NIPPON STEEL AMAGASAKI WORKS
1, NISHINO-CIIO, RIGASHT-MUKOJTNA, AMAGASAKI, JAPAN

INSPRCTION CERTIFICATE CERTTFICATE NO. :0YY(2331 PAGE © 3/3  DATE :2020-02-12

l I o 276

+1 SAHPLING POSITION B:BASE METAL 2 LOCATION C:CROSS SECTTION #3 SANPLING LOCATION T:TOP B:BOTTOM x4 EACH
x5 AVERAGE V. A, TVARIATION AVERAGE MAX.-MIN. = ALL:ALL AVG.

NICRO STRUCTURE TEST: ACCEPTABLE

SICMA PUASE EXAMINATION @ 0.0%

FLATIENING TEST:ACCEPTABLE CRLATTENING HETCIT: 3.425in.)

DRIFT TEST: ACCEPTABLE

HYDROSTATIC TEST 10000psi X Ssec. : GUARANTEED RUT NOT CONDUCTED

VISUAL & DIMENSIONAL REQUIREWENT#: ACCEPTABLE

#DIANMETER, WALL THYCKNESS, LENGTH, STRATGHTNESS AND OUT-OF-SQUARENESS

ULTRASONIC EXAMINATION STANDARD PRACTICE/REFERENCE DISCONTINUITIES AP1 5CRA L2: ACCEPTABLE
L2 U 5%WT HAX. X 0.040in.W MAX. X 2.000in.L MAX. LONGITUDINAL, TRANSVERSE, INTERNAL AND EXTERNAL NOTCILS
NATERTAL NO.

1056-7104

g
GOS | <=

lW|tness Review l ‘/]Aporovc

Signed // W 1Y egenn

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.

)Qr,uhwu:{ ér )
/8”,"

—" 23 .
é'?ta/qa, &V 2] L I AKLIIRO UEIIRA

HEAD OF DEPARTHENT

QUALITY ASSURANCE DEPARTMENT
<An hdgol tant ieswfc Ta Qur (‘llSt?lliPl S NO. 157822420
This certification Ts imem ed only for plodu(,ts Hsted Modxflcal ion to or unauthorized use of this certification
is sLxlctlZ gxohi ited. Offences maz be regarded as for exg of documents and he subject to criminal prosecution.
" you have any questioue on this cér n ? l

tification, you can tact us by facsimile or e mail as shown below;
Fax. No.  +81=3-6867~4926  E-mail:pipe-ippejp. n1pponstccl com y :




TRST LOT LIST

NIPPON STEEL

DOCUMENT NO
CERTIFICATE NO.

NLPPON STEEL CORPORATION
AMAGASAKT WORKS

1, NISHINO-CHO, HIGASHI-MUKOJIMA, AMAGASAKL, JAPAN

©OYYC2331T PAGE : 1/2  DATE : 2020-02~12
: 0YYC2331

HEAT TREATHENT
BATCH

HEAT NUMBER

TEST LOT

QUANTITY
(pes. )

HANDLING LOT QUANTITY AT
HEAT TREATED (pes. )

451091128014

1'929038

4NCBOO

44

GO4
G22
G17
G18
G14
G16
603
G21
Gl5

4ANCEY0

G19
G02
GO1
G20

F929040

4NCGO9

20

03
E04
[01
E02

F929042

ANCF18

48

€02
Co4
CO5
C03
C06
Co7
co8
ol

4NCE83

€09

F929043

ANCEBI

D05
D03
D02
DOl
D04

1929060

ANCAT7

L01

F924023

4NCA98

MO1

451091128018

F920038

4NCB28

r—-»—-r—G’G’G!G\G‘)G’Gﬁ@@@@G‘-G}G}QG}-&.‘—G‘,@@@@&AO"G]GSG:-BOO

G21A

o

w§
GOS |-

]WlmCSS V"chvncw I ‘/[ADDFOVIE

Signed // y 0"/09_”.

s

AKIHIRO UEHIRA

HEAD OF DEPARTMENT
QUALITY ASSURANCE DEPARTMENT



NIPPON STEEL CORPORATION
NlPPON STEEL l:.\-l.\GASI\I(I WORKS

1, NISHINO-CHO, HIGASHI-MUKOJIMA, AMAGASAKI, JAPAN

TEST LOT LIST DOCUMENT NO. DOOYYC233IT PAGE @ 2/2 DATE @ 2020-02-12
CERTIFICATE NO. : 0YYC2331

BEAT TREATMENT HEAT NUMBER TEST LOT QUANTTTY HANDLING LOT QUANTITY AT
BATCH (pes. ) HEAT TREATED (pes.)
45809112702 £929039 4NCG38 47 1305 6
B04
B01
308
BOG
It B07
’ B0Z

: 503
i BOSA
: 31 BI5
BL6
B17
BOZA
BI1
B0Y
ANCB21 B10
792904 [ NCEBT 8 A53
: A5
g A40
AGd
AO1
A51
G
A49
a7 AT
AZ
: A38
: 4ANCB26 A50
A39
Ald

48 A7

ANCESS £03
AL0
204
A1
ACS
3 19 A3
i Add
! A55
ANCGOT A56
A30A
Ad7
ALl
M8
A3BA
B AG7
g 18 A2
5 ACS
4NCA9T Al2

G}Q@@@QOQG’@GO‘«W&O‘I@@@@G’@G)@@@G@G‘G:AP‘%;—‘E-O}WCHL'\GOG}GECQ

Forl Ko=) Ko K921 130 Hoxd e} Koz} Lol Rord fo]

A, bl oo

AKTHIRO UEHIRA
HEAD OF DEPARTMENT
QUALITY ASSURANCE [DEPARTMENT g

GOS

; [Wrtncss I )ﬂf Review I \/T/\pnrouc
L Signed //Af/m'/‘/j )

100




NIPPON STERS, CORPORATION

NIPPON STEEL sty WISTRO-CI. MACISIE, 42

INSPECTION CERTIFICATE CERTIPTICATE NO. :0YY(2454 PAGE ¢ 1/2  DAIE :2020-10-15
CUSTOMER i Slay i

ORDIR NO. S L T 5 S

SHIPPER “SUMITOMO CORPORATION 057 KEA-5801/2 0-845-N3-5-9-AA25-01

COMMODITY “SEAMLESS COLD FINISHED HIGH ALLOY COUPLING STOCK

STANDARD *$}2535-110 (QNIPPON STEEL STD.)

SPECIFICATION :TSP-4550R2

WILL WORK NO. :0YYC2454 0.D.:142.75mn W.T.:18.55mn LENGTH:MIN.3.05m MAX.6.71m QUANTITY:17pcs.

TOTAL LENGTH:111.67n MASS:6523kg

HEAT NO. 11025020
PRODUCTS PCS. 17

HEAT TREATHENT :SOLUTION FOLLOWED BY COLD DRAWING

CHEMICAL CONPOSITLON(H)

C Si #n P S Cu Cr Ni Mo FTe
w1 #3 ¥ K2 .

SPEC. MIN. R - - - - - - 20 295 250 -
HAX. RI 30 50 100 3 3 150 270 365 400 *REN

HEAT NO.
[025020 Ll 20 26 62 2 0 83 250 304 2854000
Pl 18 28 63 2 0 81 251 307 2813963
Pl 19 29 64 2 0 81 251 306 2813971

#1 R.LADLE & PRODUCT ANALYSIS L:LADLE ANALYSIS P:PRODUCT ANALYSIS +2:X10 *3:X1000 OTHER:X100 +REM:REMAINDER

TENSILE TEST

D TS Fl,
k1 k2 %3 | 4 # [
SPEC. MIN. |[LOT NO. |L B P110.0 P 1150 12
NAX. |-P NO. |L B P140.0 P - -

HEAT NO.
F025020 |A012  |L B T| P116.2 P 122.9 23
A02-2  |L B T| P117.3 P 123.4 22

A03-1 L B B] P119.6 P 126.2 22

TYPE OF SPRCIMEN:ROUND BAR 0.5in. DIAMETER #1 SAMPLING DIRECYTTON L:LONGITUDINAL
42 SAMPLING POSITION B:BASE METAL #3 SAMPLING LOCATION T:TOP B:BOTTOM 4 UNIT Piksi GAUGE LENGTH:2.0in.
KIND OF ¥S:0.2% OFFSEY

WARDNESS TEST( HRC )

%2 3| _#4__#5 A A
SPEC. MIN. B C gl -
MAY. B¢ - 32.0 4
G, OUTER WALL WID WALL TNNER WALL

LOT NO. QAD  TNPRESSION KO, [MPRESSTON NO. THPRESSTON NO.
REAT NO. |- NO. ST D @) G e () @ @ A D@ @) A
2025020 1n0iz |5 C T 26.6 A 26.3 26.6 26.0 26.3 27.1 26.9 27.0 27.0 26.4 25.9 27.0 26.4 0.7

sz |BC Tl 274 A26.2 26.0 26.4 26.5 27.3 28.0 28,9 28.127.3 27.8 21.5 21.5 1.6
W HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HDRBIN HAS BEBN MADE IN ACCORDANCE WITH TUE RULES OF THE CONTRACT.

R!o;!ma( é/ . :

78
- ‘S.QJ
8@ /&v 4 e AKIIRO VELIRA

SENIOR MANAGER
QUALITY ASSURANCE DEPARTMENT
MNot jce> NO. 218051420
Nodification to or unauthorized use of this certificate is strictly prohibited. If ¥ou frervE Ty S T 10ngget] Lhe
authenticity ol this certificate, you can contact us by l-mail, pipe-ippejp.nipponsteelf.con . 2 % l®)

o
Qs |2
Wnlncss\‘y ‘ Ryww 1 */ll\pprovc
Signedm/{/ ob/b‘j 2




NIPPON STERL CORPORATION

NIPPON STEEL | UECASHIAEKD) T W SI180-GRO. AACASAC, JaPA

INSPECTION CERTIFICATE CERTIFICATE NO. :0YYC2454 PACE @ 2/2  DATE :2020-10-15
HARDNESS TRST(C HRC )
192 #4345 _ 4.,
SPEC. MIN. BC - - -
HAX. BC = 32.0 4
AVG, QUTER WALL M1D WALL [NNER WALL
10T NO. QUAD IMPRESSTON NO. [NPRESSION NO. THPRESSION NO.
NEAT NO.  |-P NO. RANT () @ ® AG. ) @ @ a6 ® @ () A,
F025020  |A03-1 BC Bl27.7 A26.7 27.3 26.9 27.0 28.0 28.7 28.3 28.3 27.6 27.7 28.0 27.8 1.3
sALL| 27.2

%1 SAMPLING POSITION B:BASE MRTAL #2 LOCATION C:CROSS SECIION #3 SAMPLING LOCATION T:TOP B:BOTTOM =4 EACH
5 AVERAGE *V.A. VARIATION AVORAGE MAX.-HIN. s ALL:ALL AVG,

IMPACT TRST(+14.0°F 2mm V-Notch 10X10)

] #2K3| %4 45 AVG #4 45 AVG
SPEC, MIN.{LOTNO. [T B | B F #6  16/24 24 S % %7 - -
NAX. {-P NO, TB|EF ~/- - S % - -
[ rloEl 1 2 3
HEAT NO. .
F025020  |AO1-2 T BB EF 174 176 169 173 S % 100 100 100 100
A01-2 TEBTETF 175 173 173 174 S % 100 100 100 100
401-3 T BB R F 150 177 169 165 S % 100 100 100 100
A01-3 T8 EEF 171 174 181 175 S % 100 100 100 100
K022 TBB EF 166 181 178 175 S % 100 100 100 100
A02-2 TBTE VP 18 173 178 178 S % 100 100 100 100
402-3 T BB E LR 172 174 166 171 S % 100 100 100 100
A02-3 TRTEF 175 171 171 172 S % 100 100 100 100
A03-1 T BB ETL 170 169 176 172 S % 100 100 100 100
A03-1 T BT EF 164 177 179 173 S % 100 100 100 100
A03-3 TBEET 175 184 18 181 S % 100 100 100 100
A03-~3 TBTE L 179 177 169 175 S % 100 100 100 100

{13 {2] [3]: SPECIMEN NO.

ABSORBED ENERGY

#G:ABSOLUTE SINGLE VALUE / SINGLE VALUE (ONE CAN BE BELOW AVG) AVG:AVERAGE VALUE OF ONE SET(3 PIECES)
SHEAR AREA #7:VALUE OF ONE PIECE AVG:AVERAGE VALUE OF ONE SET(3 PIECES)

1 SAMPLING DIRECTION T:TRANSVERSE #2 SAMPLING POSITION B:BASE METAL +#3 SAMPLING LOCATION T:TOP B:BOTTOM
#4 J:ABSORBED ENERGY S:SHEAR AREA 5 UNIT F:ft-lbf %:% .

WICRO STRUCTURE TEST: ACCEPTABLE

SIGHA PIHASE EXAMINATION : 0.0%

VISUAL & DIMENSIONAL REQUIREMENT#: ACCEPTABLE

*[DTANETER, WALL THICKNESS, LENGTH, STRAYGHTNESS AND OUT-OF-SQUARENESS

ULTRASONIC EXAMINATION STANDARD PRACTICE/REFERENCE DISCONTINUITIES AP S5CRA 120 ACCEPTABLE

L2 ¢ S%HT MAX. X 0.040in.¥W WAX. X 2.000in.L MAX. LONGITUDINAL, TRANSVERSE, INTERNAL AND EXTERNAL NOTCHES
MATERIAL NO.

1056-7104

20-HSCR-01-126471

WE HERERY CERTIFY THAT THE MATERTAL DESCRIBED NEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.
Reviewre of 1%; 5

»
-y

o8 ]
s Loy .4 . /&KM/@ AKTHIRO UEHIRA

SENIOR MANAGER

QUALITY ASSURANCE DEPARTMENT
<Not}¢e>
Modif'i

cation to or unauthorized use of this certificate is strictly prohibited. If ¥ou h

e {21805 1A20)
authenticity of this certificate, you can contact us by E-mail, pipe-ippejp.nippons eel.{

ve any questions he
). ‘ﬂhégy

GRS | S

JW:tness] )4' Review I ~/]Approvc

Signed //M/ 07/07 4




/ : NIPPON STEEL CORPORATION
NIPPON STEEL KANSAL 1WOR[(S AMAGASAKI AREA

1 HIGASHIMUKOJIMA NISHINO~CHO, AMAGASAKI, JAVAN

TEST LOT LIST DOCUMENT NO. T 0YYC2454T PAGE : 1/1 DATE @ 2020-10-15
CERTIFICATE NO. : 0YYC2454

JIEAT TREATMENT [ HEAT NUMBER TEST LOT QUANTTTY HANDLING LOT QUANTITY AT
BATCH (pes. ) HEAT ‘IREATED (pcs. )
45100081002 025020 4NG329 4 AO1 6
4NG312 6 A02 6
4N9321 5 A03 5

| o
GOs |
lWitnessl }/l Review I \./r/\pprovc
Slgned//'/ ”/054&

?eew‘!luec/ %

i £ /</ //W AKIHIRO URHIRA

SENICR MANAGER

7 03"
5@4% / &v QUALITY ASSURANCE DEPARTMENT




